10

11

12

13

14

15

16

KI NG COU NTY 1200 King County Courthouse

516 Third Avenue
Seattle, WA 98104

Signature Report

June 2, 2004

Motion 11930

Proposed No. 2004-0203.2 Sponsors Edmonds

A MOTION to approve an evaluation of alternative project
delivery methods for the Sammamish reclaimed water

project in an effort to reduce overall project costs.

WHEREAS, the Washington state legislature expressly encouraged the
development and use of reclaimed water through Washington’s Reclaimed Water Act
(chapter 90.46 RCW), by stating:

It is hereby declared that the people of the state of Washington have a

primary interest in the development of facilities to provide reclaimed

water to replace potable water in nonpotable applications, to supplement
[...]
buttercup (FACW-), Himalayan blackberry (FACU), and Scot's broom (NL). The non-
wetland areas typically contained dry, light-colored soils.

Wetland A would be considered a Class 2 wetland according to King County Code (KCC)
21A.06.1415 because it is greater than one acre in size. KCC 21A.24.320 requires a 50- .
foot wide upland buffer to be maintained around Class 2 wetlands. Wetland B would be
considered a Class 3 wetland because it covers less than one acre and contains only one

- vegetation class. Under KCC 21A.24.320 a 25-foot wide vegetated upland buffer is required
to be maintained around Class 3 wetlands.

In addition to DDES, the US Army Corps of Engineers (Corps) regulates the discharge of
dredged or fill materials into waters of the US (including wetlands) under sections 404 and
401 of the Clean Water Act. Any wetland fill on the site would require a permit from the
Corps; the type of permit would vary depending upon the extent of fill area. A Nationwide 39
permit is granted by the Corps for wetland fill of less than 0.5 acre associated with
residential, commercial, and institutional developments. Should the fill be 0.5 acre or
greater, an Individual permit would be required by the Corps. The Nationwide permit
process is comparatively less complicated than the Individual permit process and does not
require an alternatives analysis as part of the process. Mitigation will be required for all
wetland impact areas. Thel timeframe estimated for the Nationwide permitis 9 to 12
months.

The need to obtain a federal permit would also trigger compliance with the Endangered
Species Act (ESA). Preparation of a Biological Assessment (BA) and “consultation” with the
federal agencies that administer the ESA would be necessary. The BA process can take 9
to 15 months in general, and can occur in parallel with the Corps permitting. process.
Completion of the ESA process is required before the Corps will issue a permit.

DRAFT - March 10, 2004 11



The Sammamish River, located west of the site, is considered a Class 1 stream according
to criteria outlined in the Redmond Community Development Guide (RCDG) 20D.140.10-
070. RCDG 20.D.140.10-100 requires a 150-foot wide upland buffer to be malntamed
around Class 1 streams.

3.4 Land UselZonmg_

The property is currently zoned A-10, agricultural land with a minimum lot size of 10 acres,
and is 5- to 10-acres of open space on an approximately 15 percent slope. The site ‘
proposed for the treatment facilities is approximately 1,200 ft east of the Sammamish River
_and the North Lake Sammamish Interceptor (see Figure 1). The adjacent land is currently
used for recreational purposes (soccer). However, the land proposed for the treatment
facilities is on a slope and is not currently used for recreational purposes.

3.5 Geotechnical Information

The proposed site is not located in the floodplain (King County GIS Mapping), however |
initial review of geotechnical data indicate potential presence of seismically sensitive soils
and high groundwater levels.

The proposed site is located near the original proposed site (60-Acres South). A detailed
geotechnical investigation was conducted on the 60-Acres South site (Shannon & Wilson,
2003) that showed 6 to 10 feet of alluviam and organic peaty silt on top of a silt and clay
layer. The general recommendations of this geotechnical report are that the project site is
underlain by about 6 to 10 feet of soft, compressible organic soils. For the conceptual
design, the building structure would be a pre-engineered steel building and would be
constructed on a concrete mat foundation slab. If design proceeds at this location, further
soils investigations and evaluations will have to be completed to finalize the structural
design criteria.

4.0 POTENTIAL FACILITY CONFIGURATIONS

'Figure 2 shows a conceptual site plan for the interim facility that was developed to minimize
the potential impact to wetlands based on available mapping and the wetlands delineation.

The project site is located in unincorporated King County, but lies within the City of
Redmond Fire Department Service Area Boundary. Therefore, the City of Redmond Fire
Department provides fire protectlon for this area. The site plan provides for a 22-foot wide
fire lane to the facility with a turn-around area on the north side of the site. It is our
understanding that since all areas of the building would be accessible to a standard fire
hose, driving access around the entire perimeter of the facility is not required. ThIS should
be confi rmed with the appropriate regulatory officials.

DRAFT - March 10, 2004 . 12



4.1 Collection System Interface

The collection system interface would be on the north side of NE 116th Street, immediately
east of the Sammamish River. The concept is similar to that proposed for the original 60-
Acres South site where raw sewage would be diverted from the North Lake Sammamish
Interceptor. ‘ '

The collection system interface would include a submersible pump station (RWPF Influent
Pump Station) located in the southwest corner of the 60-Acres soccer field's parking lot. To
minimize costs and construction requirements, caisson type construction is proposed for
the wet well. The soil conditions should be favorable for this type of construction. The
Hollywood Pump Station which is located adjacent to the Sammamish River and
approximately one half mile to the north of this location was constructed via the same
methods. The interim RWPF pump station would be much smaller than the Hollywood
Pump Station and would predominately be located underground and enclosed (except the
control panel). The approximate depth from the ground surface to the normal operating
surface of the wetwell would be approximately 25 feet. The pump station wouid be provided
with two submersible pumps, each with a capacity of 0.5 mgd and would have a firm
pumping capacity of 0.5 mgd (with one pump out of service).

Wastewater diverted from the interceptor will be pumped approximately 1,200 lineal feet to
the east and then approximately 600 lineal feet north to the Influent Screening Building.
Waste flows (WAS, grit, drains, etc.) from the interim RWPF will flow by gravity back to the
North Lake Sammamish Interceptor in a new gravity sewer. This new sewer will discharge
to the North Lake Sammamish Interceptor downstream of the new RWPF Influent Pump
Station. '

The pipelines between the North Lake Sammamish Interceptor and interim reclaimed water
- treatment facility are assumed to be installed below the existing gravel parking lot for the
60-Acres soccer fields and the new access road to the influent screening building.

4.2 Influent Screening Building

As recommended in Technical Memorandum No. 6 - Collection System Interface - of the
Conceptual Design Report (Carollo Engineers, December 2002), headworks screening is
recommended based on construction cost, operation and maintenance, and reliability. The
proposed package treatment sysfem includes a mechanical screen for fine screening (2
mm). l

For the conceptual design, the screening equipment is proposed to be located in a separate
‘structure, immediately to the south of the Treatment Building. The equipment is similar to
that proposed for the 60-Acres South site, but is oriented in a linear arrangement to
minimize space requirements and fit within the site constraints.

DRAFT - March 10, 2004 ' 13



In addition to the screening equipment, a screenings washer/compactor could be provided.
The bagged screenings would then be disposed of as solid waste. The drain from the
washer/compactor returns the liquid waste to the influent of the headworks to retain organlc
“matter for the biological treatment processes.

Another option would be to not provide the compactor and to sluice the screenings back to
- the North Lake Sammamish Interceptor in the new return sewer line.

4.3 Treatment Building

Figure 3 provides a plan view of the Treatment BUilding. The Treatment Building, located to
the north of the Influent Screening Building, includes membranes and associated

~ equipment and disinfection facilities. The Treatment Building also includes blowers, pumps,
chemical storage and metering equipment, electrical infrastructure and operations facilities
for the interim RWPF. To reduce total project costs, the aeration basins would not be
located within the treatment building. These would be located adjacent to the treatment
Building and cost have been included to provide a roof structure over these basins. The
purpose of this structure is primarily to for visual screening of the aeration basins from the
property owners to the east. Space has also been provided in the covered aeration basin
area to permit addition of odor control equipment.

Preliminary process sizing information for the MBR system has been included in Appendix
A '

4.3.1 Aeration Basins

The aeration basins are sized to treat 0.5 mgd. Basin redundancy, step feed aeration and
biological phosphorous removal capabilities are not included in the layout of the aeration
basins. These features provide the ability to meet additional or future treatment
requirements (i.e., groundwater injection), but require additional space, equipment and
capital investment. .

An aeration basin capacity of approximately 100,000 gallons is required for 0.5 mgd of
treatment capacity. This results in two basins approximately 12 feet wide by 55 feet long
with a normal side water depth of 10 feet. Alkalinity control would be provided with anoxic
zones or chemical addition. Recycled activated sludge (RAS) is pumped to the head of the
basin from the membrane tanks. Mixed liquor flows by gravity from the downstream end of
the aeration basin to the n]embrané tanks. :

4.3.2 Membrane Tanks and Associated Equipment

Two membrane tanks provide 0.5-mgd of treatment capacity. The capacity of the
membrane tanks is approximately 17,000 gallons for 0.5 mgd of treatment capacity. Each
basin is approximately 9 feet wide by 14 feet long with a normal side water depth of 9.5 feet
(Based on Preliminary Design calculations provided by Jet Tech Products, February, 2004.

DRAFT - March 10, 2004 _ 14



Equipment for other potential suppliers are expected to be similar, but will result in slightly
different dimensions and configurations.).

Support equipment for the membranes includes filtration pumps, recirculation pumps,
clean-in-place (CIP) equipment and backwash equipment. Three filtration pumps, including |
1 spare, are required to filter water through the membranes. Three recirculation pumps (1
spare) pump mixed liquor from the membrane tanks to the head of the aeration basins. The
CIP system includes a 12-foot diameter, '8,000-gallon storage tank and small end-suction
centrifugal pump. The backwash system includes a 6-foot diameter, 2,000-gallon storage
tank and two end-suction centrifugal pumps.

4.3.3 Dlsmfectlon Fac:lltles

Options considered for disinfection included chiorination with sodium hypochlorite and UV
disinfection. To provide the contact time for chlorination additional sodium hypochlorite -
storage and metering pumps would be required., Preliminary cost estimates for UV
disinfection equipment were in the range of approximately $200,000. This is similar to the
costs anticipated to provide chlorination system. A UV system will provide the additional
benefits of lower operating costs and reduced chemical deliveries.

UV disinfection was selected and will be provided with an open channel UV disinfection
system. The 0.5 MGD system design criteria would be based on National Water Research
Institute (NWRI) guidelines and include a UV dose of 80 mJ/cm?®. The UV transmittance
(UVT) is approximately 60 percent based on previous testing, but should be confirmed for
equipment sizing. Three modules for peak flow treatment and 1 additional module to meet
NWRI redundancy requirements are assumed. The UV modules would be housed in an
above grade stainless steel tank with an A-frame lifting device for removal.

4.3.4 Odor Treatment

Appropriate odor control will be provided to meet the County’s odor control requirements,
however, the base cost was developed without odor control to facilitate comparison to
previous estimates. Additional costs were developed separately for the provision of single-
stage and two-stage odor treatment.

Several options are available for odor control depending on the treatment requirements.

The initial option would bej for single-stage odor control with a chemical scrubber for
treatment of the air. This could be supplied as a packaged chemical scrubber. The
packaged scrubber would include recirculation pumps, exhaust fan, instrumentation and
other accessories. The aeration basins and membrane bioreactors would be covered and
12 air changes per hour would be provided for the head space in these tanks. Odor
treatment would also be provided for the Influent Screening Building.

DRAFT - March 10, 2004 15



I a higher level of odor treatment is necessary, the treated air from the scrubber would be
provided with a second level of biological treatment via a compost scrubber. This would be
located to the north of the parking area and the treatment building..

4.3.5 Blower Area

The blower area provides space for three aeration blowers, two membrane blowers and
one air compressor/receiver. The blowers are assumed to be rotary, positive displacement
type with one spare for the aeration system and one spare for the membrane system. Due
‘o the noise of positive displacement blowers, significant noise control measures are
required for this room including acoustical louvers.

4.3.6 Mechanical/HVAC Room

The mechanical/HVAC room provides space for building mechanical equipment such as a
water heater and HVAC equipment.

4.3.7 Chemical Area

The chemical area contains storage and metering equigment for sodium hypochlorlte citric
acid and sodium hydroxide (caustic).

Sodium hypochiorite is an optional primary disinfectant. In addition, sodium hypochlorite is
required for membrane cleaning, odor control at the chemical scrubber(s), algae control and
possibly waste activated sludge inactivation. One 5,800-gallon storage tank is planned to
accept delivery of full truckloads and facilitate the delivery scheduling process. Redundant
diaphragm metering pumps are planned for disinfection (if used as the primary disinfectant)
and odor control, which are critical services. One hose pump for each of the other services
is planned since these services are not critical and/or are infrequently used.

Citric acid is required for membrane cleaning. One 300-gallon tote bin is planned with one
hose pump for membrane backpulse and one hose pump for membrane clean-in-place.

Sodium hydroxide is required for odor control at the chemical scrubber(s). Two 300-gallon
tote bins with two diaphragm metering pumps are planned. One metering pump operates in
standby to provide redundancy for this service.

4.3.8 Electrical Room

Figures 3 shows a preliminary location of the electrical room. The room is approximately 20
feet by 40 feet and includes space for switchgear, MCCs, VFDs, and panelboards for all of
the interim RWPF equipment except the influent pump station. Electrical equipment
required for the influent pump station would be located near the pump station. The main
Puget Sound Energy transformer would be located outside of the Treatment Building.

DRAFT - March 10, 2004 . 16



4.4 Finished Water Storage

Depending on the reclaimed water customer(s), finished water storage may be necessary
~ to maximize the use of the reclaimed water and meet the customers demands. The final

storage volume depends on the customer demands and irrigation schedule. Currently, the
soccer fields do not have any available storage.

5.0 CONSTRUCTION COST ESTIMATE

A construction cost estimate was developed and ié included in Appendix B. A summary of
the probable construction cost is provided in Table 5.

This is a conceptual level design cost estimate. The estimating accuracy at this level can
often range from -10% to plus 25%. The range is a function of the unknowns, i.e.
geotechnical information. Based on the equipment cost information already obtained and
the relative risk in estimating the other project components, an estimating contingency of
15% was applied to the construction cost as well as a sales tax rate of 8.8%.

DRAFT - March 10, 2004 . - 17



Table 5 Probable Construction Cost Summary for Conceptual Design

Sammamish Valley Interim Reclaimed Water Production Facility

King County Department of Natural Resources and Parks

Description Total
Site Work (including fire supply and influent, reuse and drain lines) $868,000
Influent Pumping Station $400,000
Influent Screen Building $442,000
Treatment Facility $3,340,000
' ‘Subtotal $5,050,000
Estimating contingency (15%) $758,000
Subtotal $5,808,000
Sales Tax (8.8%) $511,000
DIRECT CONSTRUCTION COST $6,319,000
ALLIED COSTS (30%) ‘ $1,896,000
TOTAL BASE PROJECT COST $8,215,000
Sihgle Stage Odor Treatment System (Including indirect project costs) $813,000
TOTAL BASE PROJECT COST WITH SINGLE STAGE ODOR
TREATMENT ' , $9,028,000
OPTIONAL ITEMS (including indirect project costs)
6000 LF 8-inch supply line to Willows Run Golf Course $634,000
_Additional second-stage odor treatment $651,000

DRAFT - March 10, 2004

18




6.0 PROJECT SCHEDULE

This section summarizes the prdject milestones and delivery issues for the Sammamish
Valley Interim RWPF at the 60-East site. The project delivery date and expected design and
construction schedule are listed in Table 6. ‘ '

Table 6 Project Delivery Milestones and Schedule
Sammamish Valley Interim Reclaimed Water Production Facility
King County Department of Natural Resources and Parks

Project Milestones : Approximate Schedule
Public Involvement Jun. 2004 - Jun. 2007
Preliminary Design - April 2004 - June 2004
30% Design July 2004 — Oct. 2004
Permitting* _ Oct. 2004 - Oct. 2005
60% Design : Nov. 2004 - Mar. 2005
Final Design : _ « July 2005 - Oct. 2005
Advertise and Award Nov. 2005 - Apr.- 2006
Construction ' May 2006 — Apr. 2007
Startup May - 2007 - Jun. 2007

*An allowance of 12 months included based on uncertainties of processing time for NOAA Fisheries
concurrence. '

The project schedule is defined by environmental permitting and review activities as
presented above. The date of project completion and delivery of reclaimed water to the
customers is also impacted by design, bidding, fabrication, delivery and installation of major
equipment. ' :

Operation of the facility for the 2007 irrigation season appears possible, but this will depend
on the actual time requirements of the permitting process.

DRAFT - March 10, 2004 19




—

R

Wwiliows Road

0 500 1000

York Site

NE 116th Street

NE 124th Stresat

. 60-Acres 60-Acres
North Site / Scccer Flelds

60-Acres
East Site

60-Acres South
{original site)

orth Lake
Sammamish Imterceptor

DRAFT

2000

-

FIGURE 1

Scale: 1 = 1,000

SAMMAMISH VALLEY INTERIM

RECLAIMED WATER PRODUCTION FACILITY
ALTERNATIVE SITE LOCATIONS



ISIIVIOUD

oMJ0O

> ,

NYTd 3LIS LSV S3HIV-09

" ALITIOVA NOILONAOYd HAIYM TIWV19TY

WIHILINI ASTIYA HSINVINNYS

LFIHLS HL 914 TN

¢ 3HNVH

avoH Ss390V

ldvia

QL= EAWes 00 -

. BNIgTINg ._
DNINI3HOS ININTINI - - - _ )

: o © . ONIGUNG INFWLYIYL VIUY ANNOWY N,

/LOT ONINHY Y

(YOIdAL) Vany SANVILEM

—_— =2 == 95|, I|m O =

= = /= = &= o=

o o=




GBS )

NVId ALMIOVY INIw1vaul
LSv3 sayav-00 -

ALMIOVE NOILONAOYH HAIVM GINVIOIY

WIHILINI AITIVA HSIAVINNY'S ]
€ 34Nd4

14vyq

(oNninIng) .0 - 06

. { vauv a343A09) .0-.06

dIiNo3

JJOHINOD HOdOo |-

‘oq1g

L "ON NISVE NOILVHaY

NITFHOS
- 71N

JOVHOLS

| 'ON NISYd NOLLVH3AV .

d3IvMm
Q3HSINIA

V3RV 43IMOTg

T Z 'ON . l 'ON
| anaw NN

10000 ©@

tdyy
!

JOVHOLS
TYOINTHO

Jaiejeloyolc

WOOM TWORILOTTE | OVAH
" HOIN

Sd 443
/'SIa AN

«0~.08

== IS =3




APPENDIX A

MBR PROCESS INFORMATION

H:\Client\KingCo-DNR_SEA\6700c.10\DIM\\Tm\040228_AltSiteConfigEval.doc



r—r r ri Prep. by: MIK